INS TIRUICTION
NTIINUIL



https://manuals.plus/m/518d7e3e86f5768999f06beaeeed395d90c73a6543171c5d6e079399b5fd064d

INTRODUCTION

Thank you very much for selecting this Serpent rc car and thus become a member of the ever growing
worldwide Serpent racing family. Serpent started in 1980 and has been growing its product-line and fan
-base ever since.

The Serpent SRX8GT R is a state of the art 1/8 scale 4wd GT which will give you the true Serpent racing
experience. The assembly manual will guide you through all the steps to complete the car, so you can hit
the track with a good base-set-up soonest. The Serpent design department succeeded to create a superbly
performing car combined with ease of assembly and maintenance. The high quality standards of all parts
and hardware will make racing your Serpent car a very rewarding activity!

Through our team, website and social media we will keep you up-to-date on all developments of the Serpent
cars. We hope to meet you on the track and through our various media! Enjoy the drive !

Team Serpent
Multiple World Champions

INSTRUCTIONS

Serpent’s long tradition of excellence extends to the instruction manuals, and this instruction manual is no
exception. The easy-to-follow layout is richly illustrated with 3D-rendered full-color images to make your
building experience quick and easy. Following the instructions will result in a well-built, high-performance
race-car that will soon be able to unleash its full potential at the racetrack. The kit includes bags, with bag
numbers, which refer to the same step in the manual. Open only the indicated bag(s) per step and finish
that part of the assembly. Remaining parts will be needed lateron in the assembly process.

PLASTIC PARTS

The Serpent moulded parts are very durable and hard. When assembling longer screws in new composite
parts, make sure to use new hex bits in your (power) tools. Pre-threading also helps to avoid screw damage.

SETUP

In certain assembly steps you need to make basic adjustments, which will give you a good initial setup for
your Serpent SRX8GT R. Fine-tuning the initial setup is an essential part of building a high-performance
race car like your Serpent SRX8GT R.

EXPLODED VIEWS AND PARTS LIST

The exploded views and parts lists for the Serpent SRX8GT R are presented in the Reference Guide section
in the back of this manual. The exploded views show all the parts of a particular assembly step along with
the Serpent part number and hotlink to the Serpent website. Part numbers in orange indicates that this part
is an optional. Optionals part names and numbers are showed below.

CUSTOMER SERVICE

Serpent has made a strong effort to make this manual as complete and clear as possible. Additional info
may be published in our website: www.serpent.com or you may ask your dealer or the Serpent distributor
for advice, or email Serpent direct: info@serpent.com. The Serpent Facebook, Twitter and Youtube pages
give additional means of support and communications.

SAFETY

Read and take note of the ‘Read this First section’ before proceeding to assemble the car-kit. This car-kit is
intended for persons aged 16 or older.

READ THIS FIRST!

- This is a highly technical hobby product, intended to be used in a safe racing environment. This car
is capable of speeds in excess of 80 km/h or 50mph. Please follow these guidelines when building and
operating this model.

- Parental guidance is required when the builder/user of this car is under 16.

- Follow the building instructions. If in doubt, contact your dealer or importer.

- Be sure to use the proper tools when assembling the car. Always exercise caution when using electric
tools, knives and other sharp objects.

- Be careful when using liquids like lubrication oil, fuel or glue. Do not swallow.

- Follow the manufacturer’s instruction in case you experience irritation after using the product.

- Be careful when operating the car. Stay away from any rotating parts such as wheels, gears and
transmission. Stay away from motor, engine and exhaust pipe system or speedo during and immediately
after use, as these parts may be very hot. We advise to use protective hand cloves.

- Only operate this car in a safe environment, like a special racing track or a closed parking lot. Avoid using
this car on public roads, crowded places or near infants.

- Before operating this car, always check the mechanical status of the car. Also check that the transmitter
and receiver frequencies correspond and are not used by any other racer at the same time. Check that the
batteries of the transmitter and receiver- are fully charged.

- After use, always check all the mechanics of the car. We advise to clean the car immediately after use,
and inspect the parts for wear or fractures. Replace when necessary. Do not use water, methanol, thinner
or other solvents to clean the car.

- Empty the fuel tank (depending on model) if needed and disconnect the receiver battery.

- Store the car in a dry and heated place to avoid corrosion of metal parts.

- Avoid using this car in wet conditions as the water will cause corrosion on the metal parts and bearings
and these parts will cease to function properly. If driven in the wet, ensure that all the electric equipment is
waterproofed and after use, that all moving parts are dried immediately.

CONTENTS

°  FR/RR DIFF ASSEMBLY 4
e  GFARBOX ASSEMBLY 6
o CENTRAL ASSEMBLY 8
e  REAR ASSEMBLY 10
e  FRONT ASSEMBLY 17
o  STEERING ASSEMBLY 23
e CLUTCHASSEMBLY 26
*  RADIO ASSEMBLY 29
o  SHOCKS ASSEMBLY 34
o FINAL ASSEMBLY 38
e  EXPLODED VIEWS 42
e TEAM SERPENT NETWORK 56




HOW T0 USE THE MANUAL EEREETYY
LINES DESCRIPTION ICONS DESCRIPTION

Each step contains a variety of numbers, lines, and symbols. The numbers represent the order in Each step contains a variety of symbols described below.
which the parts should be assembled. The lines are described below.
Step number; the order in which you should
@ @ @ assemble the indicated parts Carefully, read and check very well.

Length after assembly Apply a small amount of cyano glue. Use wear protection for eyes and hands.

4“4
N A

Assembly path of one item into another Detail view to explain assembly or order of parts better.

Group of items (within lines) should be

assembled first Default set-up: This symbol indicates the default setup.

Direction the item should be moved Grease: apply a small amount of grease to the parts shown.

\

------------------------------- > Glue one item to another Left and right parts should be assembled in the same way.

Thread lock: apply a small amount on the parts shown. Before to apply the threadlock,

--------------------------------- Press/Insert one item into another make sure to degrease the parts very well, as otherwise the threadlock will not work.

L e E LR 4 ! Connect one item to another Silicone oil: use the indicated silicone oil for the shocks and differentials.

CA
o
2
@
™
TL

Gap between two items Parts or items not included in the kit.

Optional part, not standard in the kit.




o EITITET YT

FR/RR DIFF ASSEMBLY
STEP 1 DIFF BAG FR/RR

e N\ ® Add just enough oil to cover the
1 .1 .. M3x4 s Note the correct 2- large gear before assembling the

pin loation. small satellite gears and cross pins.

Use the silicone oil supplied in the
kit. For the correct cst value please
check the default setupsheet.

2_ 2 4 3.5x12x0.2

:: i'\.:': 'I\ '
-

Use silicone oil to
- hold seal in position.

Vg
o 2.5x13

Note the correct
pin location.

[
®
)
M3x4
3.5x12x0.2
[



Fill the differential with silicone oil 1 mm above the crosspin, do NOT overfill. Use the
silicone oil supplied in the kit. For the correct cst value please check the default setupsheet.

/

o :
ﬁ OIL LEVEL
1mm
N Y
AMOUNT OF OIL IN THE
DIFFS

Use a digital scale to measure the
exact amount of oil in the diff.

Differential weight should be 45.7-
458 grams.

o EITITET YT

©—

M3x12



STEP 5

1- The M2.5x10 screws
@ adjust the SHIFT POINT. As
default adjustment screw
them untill the screws will be be

leveled with the hole as in the right
pictures.

2- Adjust the M4x4 screw to minimise
the gap between the shoes and the
bell, but still spinning free without
touching. Check after each run.

o EITITET YT

GEARBOX ASSEMBLY

Note the correct default
M2.5x10 screws adjusting

Note the correct gearbox

¥61

)
M3x4

o) el—

Ol

M2.5x6



12

-8

M3x8

L

/
\}
\ y

\/ 6x5

8x11x0.2

/

) R6
..

8x14x4

Flanged

8x14x4
Flanged

8x11x0.2
8x16x5

8x16x4

e - B

.
-
1
¥ 1
1
1
7
U
1
U
1

2.5_x8
2.5x8

T ¥ T 47 /ol

®
M3x18

W\\

lele @]

8x11x0.2 gy14x4 Flanged

O ——=

M3x18 Flanged




o EITITET YT

GENTRAL ASSEMBLY
STEP 9

sRxat ] -




STEP 10

O




REAR ASSEMBLY
STEP 12

~
REAR ANTISQUAT
DETAIL VIEW

J e

10



o EITITET YT

sRxat ] -

STEP 14
14.1

4 INDRIVE BRACKETS CHART )
Assemble the indrive bracket accordingly to the diff insert

assert mouted in the step 18.
LOW MID LOW MID HIGH HIGH

e
@

8x1 6x5 Qf
V 8x1 1x0.2

@ After building the differential with new gears, new 14.2

differential case and bearings, the diff may feel a e I

little tight.The connected parts need at least an
hour run-time to create a perfect match. Attention: When | l
you assemble the diff with too much initial play, the gears {
will not run-in properly and may wear quickly. After 1 or 2
hours of running the car, re-check the gear-mesh between
the ring gear and the pinion. All parts should have run-in
pro%e:jly now. You may add or remove 8x11x0.1 shims as
needed.

M2.5x4

M2.5x4 §P

0| @] O e

\: 8x1 6x5 5x13x4 8x11x0.2

Ol |

M5x4

11



STEP15  BAG4

Tighten anti-roll bar cap until
there is no play, and it moves
freely.
/

ANTIROLL BAR
ROD LENGTH

©=

M2.5x6

12




EEITIETT T

STEP 17
171 !

STEP 18

o) « o= Q) o

5X8X2.5 Flanged M4x20

13x16x0.1



o EITITET YT

O — N

S

14



(SEFIETT T

STEP 20

yo)

Note the correct
coupler assemby.

REAR UPRIGHT ROLL
CENTER INSERTS CHART
NARROV

REAR DEFRULT ~\

EICD; ]
H H) ! H)H
- i WHEELBASE SHIMS

2 (o)

Ol = 9y ,ed

/ M5x4 Nylock Nut M3
, — 8x11x0.1
13x19x4 8x16x5



STEP 21

REAR CAMBERLINK LENGTH
7.7 mm

r' . — ’ @ REAR CAMBERLINK
o ] DEFAULT POSITION

@i—— ol— O] ©08 (9]

M3x22 M3x14 3.5x7x0.5 Nylock Nut M3 3x7.5x1

16



FRONT ASSEMBLY T - 1P SERETYY
STEP22  BAG7 STEP 23

-z - {:.-'5'
I I“gﬁg 4
@ lb M4x10
4 N\
s@ FRONT REAR
. INSERTS .-
[ e |
\_ - l_ [ o ),
[ J
®
@)= Ol =N ©))==
M4x10 M3x10 M4x12




o EITITET YT

sxat | -

INDRIVE BRACKETS CHART )

STEP 24
24_'1 M g Assemble the indrive bracket accordingly to the diff insert
assert mouted in the step 18.

5x13x4 LOW MlD LOW MID HIGH HIGH

M5x4
m . 8x16x5
0 y 8x11x0.2

@After building the differential with new gears, new

differential case and bearings, the diff may feel a

little tight.The connected parts need at least an

hour run-time to create a perfect match. Attention:
When you assemble the diff with too much initial play, the
gears will not run-in properly and may wear quickly. After
1 or 2 hours of running the car, re-check the gear-mesh
between the ring gear and the pinion. All parts should have
run-in properly now. You may add or remove 8x11x0.1
shims as needed.

M2.5x4

Ol

M5x4

= 8x11x0.2
8x16x5 5"13"4




20.1
Tighten anti-roll bar cap until

@ @ there is no play, and it moves
freely.

% ¢ ~'\
1
1
\Y

ANTIROLL BAR
ROD LENGTH

252
i

o EITITET YT

02

=

~
FRONT SUSPENSION

KICKUP INSERTS

/

©=

M2.5x6

O}

M4x10

19



STEP 27
211 !

P '.' o )
é‘\5xzsx:z.5

Flanged

/
‘ DIFF INSERTS CHART

&)
MID  MID :

Low LOW HIGH HIGH |

eeee

Oll s GFE— @‘ O O

5X8X2.5 Flanged M4x20 M3x12 M3x16

13x16x0.1

20



o EITITET YT

STEERING ARMS
Steering arm o
4 is included o ®)
in the kit.

STEP 29  BAGS
5O @
®

yol

Note the correct
coupler assemby.

Caster angle is easily adjustable changingf
the caster insters showed below from 0 to
10 degrees of caster

@H @

O cmmonelia gy OF

3x17 M5x4 M3x10 33 Nylock Nut M3

8x11x0.1

3x19x4 8x16x5

21



EEITIETT T

STEP 30
30.1 \ :‘ @ @ FRONT CAMBERLINK LENGTH )

7.8 mm

\_«-)j

= 3.2x7x0.5

TL

M3x14

ylock Nut M3

Of—— oi— ()] © g

M3x18 Flanged M3x14 3.5x7x0.5 Nylock Nut M3

22



STEERING ASSEMBLY

STEP 31  BAG 10

d1.2

o EITITET YT

STEERING TRACKROD LENGTH

YN © —=— o

i 3x6x0.5

/

ol

The servo saver spring
should be preloaded
4.5mm. Also notice the
correct orientation of the
collar.

45 mm?
\ A

©ic—=  ©f O.

M3x12 3x6x0.5 Nylock Nut M3

OrF——

Nylock Nut M3



o EITITET YT

®
M3x20 Note correct orientation of M3x12
the outer steering balljoints. @
|l AN

M4x8

LE©

=
Nylock Nut
M3 Flanged

Nylock Nut

M3 Flanged
®
el—= ©| ] O O))= @IS OF— Ot O[5
N/ . Nylock Nut M3 — M3x12 M3x12 Nylock Nut M3
651053 M3x20 3x7.5x1 Conical 3x7.5x1 Flanged M4x8 X X 4 Maxg
[ J



o EITITET YT

STEP 35

©— ©)— oo

M3x12 M3x12 Nylock Nut M3




26

CLUTCH ASSEMBLY

SN S——

o

@

= = .l=‘—_=

ONLY use the cone supplied in the kit

tw&
&

1- To align the clutchgears with the 2-speed gears,
it may be needed to use shim(s) 6x8x0.5mm (for
6mm shaft) or 7x8x0.5 (for 7mm shaft) behind the
cone. This you can see only after assembling the
clutch.

2- The holes in the side of the flywheel can be
used to block the flywheel (with short allen tool)
through the bottom of the chassis, when the
engine/clutch is mounted in the car. It’s easier to
tighten or loosen the pre-load on the clutch spring
that way.

1381@

STEP 38

o EITITET YT

Before to assemble clutch shoes, carefully remove the red area and smoothen
the cut surface in order to have four clutch shoes with the same shape.




o EITITET YT

STEP 39

Note the orientaion of the gears

2ND  1ST )

Place 5x8x0.1 and/or 5x8x0.3 shims
to achieve a small amount of end play.

1- Screw in the adjusting nut all the way.

2- Unscrew it one and a half turns.

3- Fine tune the setup of your clutch on the track according
to your driving style, track and weather conditions.

@ For adjusting the default clutch spring tension:

5x8x0.3

5x8x0.1

5x10x4

O] o=

5x8x0.1 5x8x0.3 M3x14




28

ASSEMBLY INSTRUCTIONS
STEP 41

M4X10 Flanged



RADIO ASSEMBLY
STEP 42  BAG 13 STEP 43

®
M3x16
M3x8
M3x8 gM3x8 ‘I.I. M2.2x6 M3x8 M3x16
M2x6 1 Flanged
Use enough servo spacers so both servos
are flush with the bottom of the radiotray
posts. This will prevent the servo to touch
the chassis under torsion —flex.
[ ]
®
@ e oo f——
M3x8 M2x6 M2.2x6 M3x16 Flanged



o EITITET YT

STEP 44 STEP 45

Use tape to mount the battery
to the plastic support.

. M3 Plastic Nut
Flaged

©)— ©OH

M3x12 M3 Plastic Nut
Flanged

M3x10

30



STEP 46

o EITITET YT

31



o EITITET YT

STEP 47

8 mm
s STEERING LINK LENGTH
Between differnet servo brands %
there could be slight differences.
Nylock Nut M3
Check how many teeth

your servo spline has
(23, 24 or 25) and use
the right lever.

!‘ |
A

- 1 ", =
= -
-.__-_:_l e P 3 et~ L
T ;1 r =
my ! L - (-
=
R e
= et 3 S B
o e gt :
ar = . L}
__.-"__ 1.
J
o
o e =i -.'
- e .'. 4 !l"'-
2 = oy
: 44
’ a
j
e —
i) ! -
ol + E
4
1 \
™ 3
1

3x7.5x1 .
Conical ~"

O o

3x7.5x1 Conical Nylock Nut M3

32



o EITITET YT

STEP 49
4.1 I

M3x6

Check how many teeth
your servo spline has
(23, 24 or 25) and use
the right lever.

&= 3x6x0.5

L. . -
DEXS sy T 3X7.5x1

Conical

4x8x3

M3x3
=i
7 \

©|] o ol O ©| ©f

4x8x3 3x6x0.5 M3x6 3x7.5x1 Conical Nylock Nut M3




34

SHOCKS ASSEMBLY
STEP 51  sHock BAG

Nut M2.5

91.2

Use some silicone oil
during the assembly.

-

~ i
L Tl
t ~~.

Use some silicone oil
during the assembly.

o EITITET YT

Insert the o-ring
inside the spring

collar. :

shock length fully extended.

27mm

SHOCKS LENGTH: Measure the\

® 1- Fill up with sillicone oil fully using the silicone

oil supplied in the kit. For the correct cst value
please check the default setupsheet.

2- Extend the shockrod fully

3- Move the shockrod slowly up and down
to let ALL air bubbles escape.

J °
®
@] ©k
2.5x6x0.5 Nut M2.5
®



o EITITET YT

STEP 54 STEP 55 STEP 56
m M2.3x4

Push the membrane 6

into the shock cap. !

® 1-Bleed: push the shock-rod all the way in @
/‘ slowly, to allow excessive oil to escape.

2- With shockrod fully in, close fullu the
shock cap.

Assemble the spring and spring-
cup (align correctly) to complete
the shock.

542 ®

Close top step by
step only 3/4

o=

M2.3x4




STEP 57

’l':noﬁ'rshocks =\|
DEFAULT POSITION —=

ﬂt_}r '.i -__

Nylock Nut
M3 Flanged

O———= oL ] |

M3x25 M4x16

36

©i— OH

M3x12 Nylock Nut M3
Flanged



STEP 59

s
—— ~

Nylock Nut
M3 Flanged

eor— ©OH

M3x12 Nylock Nut M3
Flanged




o EITITET YT

FINAL ASSEMBLY

61.3

M3x12
Flanged

M3x12
Flanged

Q— o©I— @ O[]

38



STEP 63  BAG 15

©r— ©F or— o8 ©OH

3 Nylock Nut M3
M3x10 Nylock Nut M3 M3x12 Nylock Nut M Flanged




o EITITET YT

40



o EITITET YT

STEP 67

:INM%L | (1] f
il

i—

41



EXPLODED VIEWS ﬁg CESET Y

INDEX

DIFFERENTIALS EXPLODED VIEW 43
GEARBOX EXPLODED VIEW 44
MID EXPLODED VIEW 45
REAR EXPLODED VIEW 46
FRONT EXPLODED VIEW 47
STEERING EXPLODED VIEW 48
RADIO EXPLODED VIEW 49
CLUTCH EXPLODED VIEW a0
SHOCKS EXPLODED VIEW o1
ENGINE AND EXHAUST 92
FINAL 1 EXPLODED VIEW ad
FINAL 2 EXPLODED VIEW 94

42



DIFFERENTIAL EXPLODED VIEW SELSRTETYY

601062
#601068 HTD diff set 44T fr/r SRX8
e 601061
{ 601059
601251 opt
] 110127
601281
110211
110115 N 110432
'

601281

- v
v

110502

601067

U

600421
600214
110211
110502 | Q
;g 601062
601062
601060
601280 opt

600214

601250 HTD diff set 44T SRX8 GT V2
OPT 601251 HTD diff gear 44T SRX8 GT V2
601280 HTD diff X-shaft alu SRX8

43



GEARBOX EXPLODED VIEW ECERIETY Y

’7110228

601249 003728
110104 —h '—110”8
[ ] 110115
903885
[ ) 110115
110306
110508
110199 903885
601249
110118——{f§
y 1102283 ;110104
903732 opt
903733 opt
903734 110122
2 903731
903636X opt
/ 903637X opt

1394 903638X

903636X 2-speed gear 61T SL8 XLI V2 903771  2-speed gear set (6) XLI Gen2
903732 2-speed gear 56T XLI Gen2

(o) J903637X 2-speed gear 62T SL8 XLI

903733 2-speed gear 57T XLI Gen2

A



MID EXPLODED VIEW CESITETY

411207
411253

~.

110108
S T
;/‘ 500133

6010351
600180
110122 601035
ors \\r L 601042 opt

ﬁ 110122
601041 -‘7'““-‘ 110116\. ————— 600361
600880
1639
600762 )
600120 Sl
= i
60117 - [
01174 '
601343
600829 600744
601293 opt
110122 600829
: ‘ 600226 € N7110167

601327
. | 601350 opt

110101

601042 Brake lever fr/ rr alu SRX8 GT
1 601293 Brakedisk pro (2) SRX8
OPT 601350 Chassis 3mm flex SRX8GT R

45



46

REAR EXPLODED VIEW

o EITITET YT

600237 opt
600238 opt
600239 opt
110104—g ¥ 600338 opt
600339 opt
601322 — 600434 opt
110144 600684 opt
600969 opt
601332 110178 600970
600971 opt
600764 601015
01336 T 110141 o 601048 opt 600972 opt
110439
110401 ;
601344
600185 © 600827 601265 opt 110116 600794
110402 ® "‘-.., =n 110196 ——5—* 1312 601325
1§%11%%4 601128 601247—— 600351 opt
10124 J. 110116 & (600192
601178 - -y 600733 600834 600484 ogt> ‘600622 opt
601177 A 600544 o 151 ot 3343 110109
601152 opt 110210 600174 opt‘ 1312 .4 op
S =3 903343
600987 15ox 078 600485 opt 601 011
110148—® R 50431 601068 88} %;8 88} 281 ggg 601345
— /' : 601325
600820 10502 gpode7 ; rorso1 ! 600351 opt B01011 601250 opt 601058 600896 opt
600821 opt 600365 601345 601319 opt 601252 opt .
600851 opt 600890 opt 601320 opt 110432 —110130
600852 opt .
110109 (@& i[""--, J v
110402—#
01245
601345 1 600108 A4 600936
600775 opt Xeoozzs H600317 opt
601323 opt 600189 ~211600318 opi
110191 Tl 00348
J 110105 - i’% e
110102 - eli‘
110102 -‘“ﬁ, e Y 3:*"
600174  Antirolbar nut (2) 600484  Antirolbar spacer 3mmalu (2) 600969  Antiroll bar rear2.2 mm 600895 Wishbone RR L+R SRX8
600338  Antiroll bar rear 1.8mm 600485  Pivotball threaded anti roll bar alu (2) 600971  Antiroll bar rear 26 mm 601265 Driveshaft 98mm (2) V2
600339  Antiroll bar rear 2.0mm 600896  Wishbone insert carbon RR Lower V2 600972  Antiroll bar rear 28 mm 601323 Wishbone It L+R SRX8 hard
600434  Antiroll bar rear 24mm SRX8 601048  Shock Tower RR Straight amn SRX8-GT 601317 Pinion mountinsert HLalu SRX8 GT V2
600237  Antiroll bar rear 23mm 600851  Wheelhexagon Omm light (2) SRX8 600821 Wheelhexagon +1mm (2) SRX8 601318 Pinion mount insert MHML alu SRX8 GT V2
600238  Antiroll bar rear 25mm 600852 Wheehexagon +1mm light (2) SRX8 601152  Upright magnesium SRX8 GT (2) 601319 Diff excenters frir HLalu (2) SRX8 GT
600239  Antiroll bar rear 27mm 600890 Wishbone insert carbon RR Upper SRX8 601250 HTDdiff set44T SRX8 GT V2 601320 Diff excenters frir alu MHML (2) SRX8 GT
600684  Antiroll bar rear 3.0mm ) 601252 HTDdiff pinion 12T SRX8 GT V2 601351 Bearingblock It ightweight alu SRX8 GT



FRONT EXPLODED VIEW ECERETY Y

600240 opt
601016 9 600241
600794 601049 opt 110116 600242 opt
600626 110112 600192 600336 opt
/ 600337 opt
& 110401 600622 op

600881 opt

110178 600965 opt
801 . 110116 601326 600966 opt
500290 600936 \ 601352 opt 600967 opt
600968 opt
e §§é 3 h 110109
. 110502 600828
110110 10167
110501 601058 600795
o - 601 252 opt 600185
~he0izae 1101 9
e _,}600310 601011 8110402
¥ 600318 601319 opt
e 601320 opt
601068
600788 opt 601250 opt 601346
600789 opt 6 01011 6008870pt
601326 601 319 opt 600795
600790 opt _ 601352 opt 601320 opt
600791 opt y _ % op
110502 e ' - A
110431 S -\0’7 601336 110130
600; 12 8224 “&)11%21 0"‘“-'?4600834 =2 L
opt 44
600821 600781 600?‘7’250pt 601335
600851 opt 600193 @ x
600852 opt 600485 opt = *E -
110148 1101 _%,;:- FE {
601234 opt / I S L L
601235 opt 110130<k_ 601346 .,t___.t,; i
opt 601 346 l/i'l
601238 opt 601 324 opt
601309 opt 600775 opt 110191
110184 110402 ——® 7110102
*60022;\\‘\-“ ”01 02
601232 110470 b 500793 ~~600108
600174  Antirollbar nut (2) 600792  Steering am 4 carbon (2) SRX8 600821 Wheelhexagon +1mm (2) SRX8 Wishbone FR L+R SRX8
600336  Antiroll bar front 1.8mm 600851  Wheelhexagon Omm light (2) SRX8 01234 Adjustable casterblock mountOdeg L+R SRX8 601265 Driveshaft 98mm (2) V2
600337  Antiroll bar front 2.0mm 600852 Wheehexagon +1mm light (2) SRX8 GT 601309 Adjustable casterblock mount 6.25 deg L+R
600240  Antiroll bar front 2.3mm 600881  Antiroll bar front30 mm 601235 Adjustable casterblock mount 25deg L+R SRX8GT
600242 Antiroll bar front2.7mm 600887 Wishbone insert carbon FR Lower SRX8 SRX8GT 601317 Pinion mountinsert HLalu SRX8 GT V2
600484  Antirollbar spacer 3mmalu (2) 600888 Wishbone insert carbon FR Upper SRX8 601237 Adjustable casterblock mount 7,5deg L+R 601318 Pinion mount insert MHML alu SRX8 GT V2
Pivotall threaded anti roll bar alu (2) 600965  Antiroll bar front2.2 mm SRX8GT 601319 Diff excenters it Hlalu (2) SRX8 GT
Pivotoall antirolbar alu (4) 600966  Antiroll bar front2.4 mm 601238 Adjustable casterblock mount 10deg L+R 601320 Diff excenters firir alu MHML (2) SRX8 GT
Steering am O carbon (2) SRX8 600967  Antiroll bar front 2.6 mm SRX8GT 601324 Wishbone fr L+R SRX8 hard
Steering am 1 carbon (2) SRX8 600968  Antiroll bar front 2.8 mm 601250 HTD diiff set 44T SRX8 GT V2 600775 Wishbone FR L+R SRX8

Steering arm 3 carbon (2) SRX8 601049  Shock Tower FR Straight amrm SRX8 601252 HTD diff pinion 12T SRX8 GT V2600775 601352 Bearingblock fr ightweight alu SRX8 GT



STEERING EXPLODED VIEW ECERIETY Y

110101 ‘7110125
110112 ‘17110101
600751

110112 601348 —— 600764
601022 o1 600178
60099 1321 = 5 - 110439
110125 M
[ l 600827 110402
600751 \-

600764

600170

110415
W 601024

——600941

'\§ 110402L'6 601036
1
110402 01043 opt

601037

110127 Ja
601036 ; E i

N
601044opt’f :

4 1.'-

-
s ‘-.‘!'".-5_& 110116
) |

e .
Il'.f_-i;'l':ﬁ 600330—=.

- s

601012

110116 —* 600812.

600753

600941

110441

——
e,

110127TI1A = e

110127 110104
110441 —&

A‘Aﬁmm

601044 Transmission brace rr alu SRX8 GT (2)
OPT 601043 Transmission brace fr alu SRX8 GT
. 601157 Steering post alu SRX8 GT (2)

48



RADIO EXPLODED VIEW

903821
903565

903821——

110127

601259

601259

601259
600126

1606
110149ﬁI
110156
e A 7

601041

110116 600880
1639—L

110116 804181
16391‘fj600120 60017 10108
S
600361~ I 110108 [601034 | @ dtodoz
401133 § 601045 opt 902138
601046 opt
601047 opt ‘e 600227

]

401133z~ 600361 601040

4 A = 600178
”014‘5y & 110402
600227 _ m 110146

110146

500133
110146

110104

903559

o EITITET YT

601045 Servo lever throttle 23T alu SRX8 GT
OPT 601046 Servo lever throttle 24T alu SRX8 GT
601047 Servo lever throttle 25T alu SRX8 GT

49



GLUTCH EXPLODED VIEW EERPEIYY

110424
110500 601175
601166 opt

903643 opt

903644
903799 opt

903645 opt 205500
903801 opt

110500

110423
909516
|.‘:, 110178
601168 Q.‘:’ (:)
601169 opt
601165

903647
903796 opt
/6583

#601163 ADJUSTABLE GT CLUTCH SET

601164

~

e

-,

903643 Centax gear-pinion alu 23T XLI 903796 Centax spring XX-hard 903805 Centax gear-pinion alu set XLI Gen2 (6)
OPT 903645 Centax gear-pinion alu 25T XLI 903799 Centax gear-pinion alu 18T XLI Gen2 601166 Adjustable GT clutchbell alu coated
601169 Adjustable GT clutchshoe yellow 903801 Centax gear-pinion alu 20T XLI Gen2

50



SHOCKS EXPLODED VIEW
110153/‘

5001 84/

600601
600602
600597 opt
600598 opt
600599 opt
600600 opt

600159 opt
600850

J

600111
600357 opt
600875 opt

600816 opt
600817 opt
600818

600819 opt
601070 opt
601071 opt

110438

T

110437

601253 Shock set (2) SRX8 GT V2

.

o EITITET YT

601257

600113
/ 600158
l 600803
| 601292
L 601258
L y
L (]
600804
601254
601256
‘ '7600184
~—601 255

600597 Spring Fr/Rr Red 811GT 18lbs (2)
600598 Spring Fr/Rr Purple 811GT 21Ibs
(0] 4 B) 600599 Spring Fr/Rr Yellow 811GT 29lbs
600600 Spring Fr/Rr White 811GT 31.5lbs

600357 Membrane webbed silicone (4)
600875 Shock top gasket (4) SRX8
600816 Shock piston blank (4) SRX8
600817 Shock piston 5 holes (4) SRX8

600819 Shock piston 8 holes (4) SRX8
601070 Shock piston angled 1.2mm 8holes
(4) SRX8

601071 Shock piston angled 1.3mm 8holes
(4) SRX8
600159 Shock top alu (2)

51



ENGINE AND EXHAUST ﬁg CETRIETY

110145\'

ﬁ 600773
601329
@ 110148

110106 9—600740 \
-lkﬁmzz 600335
110183 1

'.7110183




FINAL 1 EXPLODED VIEW ﬁg CESITETY

601253

1ot12———————
110441

601253

600835
600282 opt
110441

110112
601017

e 600768

110197

F110143

600282 Shock-pivot bushing delrin (4)

53



FINAL 2 EXPLODED VIEW CESET Y

S 0

601029
110219 — 601239 — €

: 601029
110219 —
601029
€y 60129 /., < 110219i
110219 5
110168

601239 601029

110402

110441 601029

110188 — s

110402 ——

601290
“7600581
—110219

600581

110188

600297 opt
600222

600614

110402

.«
O . 601029
1 110127

600263

600297 opt
600222

600297 Wheel-nut 17mm flanged/light (4) 601269 Aero bumper set SRX8 GT
601050 Bumperplate carbon set SRX8 GT
601051 Bodypost brace carbon friir SRX8 GT

54



ﬁ SE IS ET YT

55



TEAM SERPENT NETWORK

SPARE PARTS




SERPENT WEBSITE AND BLOG

www.serpent.com
www.teamserpent.com

www.dragon-rc.com

SERPENT PROMO PAGES http://promo.serpent.com
SERPENT SOCIAL MEDIA

- www.facebook.com/SerpentMRC







